T racLiftA

MADE FOR PERFORMANCE

€D Katalog ndhradnich dild

€ Srare parts catalog

Ram / bracket Zetor 69-7745 97751 2125



TracLift &

Ram / bracket Zetor 69-7745 977512125 MADE FOR PERFORMANCE

) () () w) (0)
° AL D ‘79
| |

[

Strana 2 |



TracLift &

977512125

Ram / bracket Zetor 69-7745

Strana 3 |



TracLift &

Ram / bracket Zetor 69-7745 977512125 MADE FOR PERFORMANCE

Pozice / Position Objednaci &islo / Order Number Mnozstvi / Quantity Nazev Name
1 977376315 1 Konzola leva Bracket left
2 9 7737 6305 1 Konzola prava Bracket right
3 97736 7375 1 Rozpéra Strut
4 07741 449 5 1 Spojka konzoly Conjuction
5 07741 448 5 1 Spojka konzoly Conjuction
6 077414515 1 Podlozka Washer
7 077327315 2 Podlozka Washer
8 085411495 2 Naraznik Fender
9 077321465 1 Deska prava Plate right
10 077321475 1 Deska leva Plate left
11 977362315 1 Timen Stirrup
12 077430115 1 Timen Stirrup
13 0133430 10 Podlozka @14 Washer
14 0141130 8 Sroub M14x60-8.8 ISO 4014 Screw M14x60-8.8 1ISO 4014
15 0061171 6 Matice M14 DIN 985 Nut M14 DIN 985
16 0177507 6 Sroub M14x65-10.9 1SO 4014 Screw M14x65-10.9 1SO 4014
17 0158917 18 Podlozka @16 Washer @16
18 0274186 18 Podlozka @16 RIPP Washer @16 RIPP
19 0460009 7 Sroub M16x50-8.8 ISO 4017 Screw M16x50-8.8 ISO 4017
20 0031119 4 Sroub M16x75-8.8 ISO 4017 Screw M16x75-8.8 1ISO 4017
21 0074492 1 Sroub M16x40-8.8 ISO 4017 Screw M16x40-8.8 1ISO 4017
22 07730636 5 6 Podlozka Podlozka
23 0117678 6 Sroub M16x65-8.8 ISO 4014 Screw M16x65-8.8 ISO 4014
24 0265584 12 Matice M16 ISO 7042 Nut M16 1SO 7042
25 0004013 15 Podlozka @14 samojist. Washer @14 self-lock
26 0141141 4 Sroub M14x90-8.8 ISO 4014 Screw M14x90-8.8 1ISO 4014
27 97736 250 5 1 Tfmen Stirrup
28 0361141 1 Sroub M14x100-8.8 1SO 4017 Screw M14x100-8.8 1ISO 4017
29 0111419 2 Sroub M16x60-8.8 ISO 4017 Screw M16x60-8.8 1ISO 4017
30 0172458 2 Sroub M16x45-8.8 ISO 4017 Screw M16x45-8.8 ISO 4017
31 093111975 1 Pricka narazniku Fender strut
32 0142450 4 Sroub M16x35-8.8 ISO 7042 Screw M16x35-8.8 1ISO 7042
33 077414615 1 Celist Jaw
34 077414575 1 Podlozka Washer
35 07741 450 5 1 Podlozka Washer
36 077414585 1 Podlozka Washer
37 077414595 1 Podlozka Washer
38 0172436 4 Sroub M16x100-8.8 ISO 4017 Screw M16x100-8.8 ISO 4017
39 98541 0405 1 Prika narazniku Fender strut

Strana 4 |




T racLiftA

MADE FOR PERFORMANCE

Kancelar prodeje nahradnich dild: Agrostroj Pelhfimov a.s., U Nadrazi 1967, 393 12 Pelhfimov

T: +420 565 360 115, M: +420 728 862 334,

Sale of spare parts: Agrostroj Pelhfimov a.s., U Nadrazi 1967, 393 12 Pelhfimov

T: +420 565 360 193, M: +420 602 320 305, e-mail:

Humpoleckeé strojirny Humpolec a.s., Prazska 490, 396 01 Humpolec

www.traclift.cz


mailto:stanislav.hejda@traclift.cz
mailto:jan.svec@traclift.cz

